

Sidergas

4500648321-10
 4356922105-087098

Quality Management System
 Certified by TÜV SÜD
 complying with the requirements of
 UNI EN ISO 9001:15

professional welding wires

SIDERGAS SPA

Cap. Soc. 1.000.000 € i.v. - C.F. e P. IVA IT00226230233 - www.sidergas.com - e-mail: info@sidergas.com

SEDE LEGALE/CORPORATE: Viale Rimembranza, 17 - 37015 S. AMBROGIO VALP.LLA (VR) - ITALY

SEDE OPERATIVA/PLANT: Via Tombeuolo, 82/A - 37020 DOLCE' (VR) - ITALY

PACKING LIST
LISTA MATERIALE CONSEGNATO

NrLotto/Release N° 22/01256	N° DDT / Deliv. Note No. 220756	NrFattura/Invoice N° 000451/22C	RQC Marco Martinelli	Nr. Cert./Cert. No. 001244	Data Cert./ Cert. Date 19/05/2022
Data Ord./Order Date 02/03/2022	Data DDT/Deliv.Note Date 19/05/2022	Data Fattura/Inv. Date 19/05/2022	Cliente / Purchaser L M Lemvigh-Mueller A/S		
Nr. Ordine Acq. / P.O. No. 4500638265-4500645110-4500646248-4500648321			Destinatario / Consignee		
Nr. Sigillo Vettore / Seal N°	Nr. Sigillo / Seal N° Sidergas		Nordager, 1 6000 KOLDING (DK)		
Vettore/Shipping Agent FREJA TRANSPORT	Nr. Container / Container No.				
Nave / Vessel	Data Spedizione / Shipping date 20/05/2022				

Codice/P. Number Des.ne/Description	Normativa/ Standard:	Classificazione/ Classification:	Nr. Colata/ Batch No.:	Nr. pallets/ No of pallets	Pz. per pallets/ Pcs per pallets	Totale pezzi/ Total pieces	Totale peso/ Total weight
Code: OC0S6RN08P0050 Customer P/N: 4356922105 Tradenname: SIDERGAS S6 Diam. (mm): 0.80 Weight (Kg): 5 Finish: COPPER Type: D-200 Winding: NOR	EN ISO 14341-A AWS A5.18 CSA W48 EN ISO 14341-A	G 42 4 M21 3Si1 ER70S-6 B-G 49A 5 C1 S6 G 42 4 C1 3Si1	087098	1 80x120	44	44	220
Code: OC0S7RS08S0150 Customer P/N: 4356922396 Tradenname: SIDERGAS S7 Diam. (mm): 0.80 Weight (Kg): 15 Finish: COPPER Type: BS-300 Winding: PLW	EN ISO 14341-A AWS A5.18 CSA W48	G 46 4 M21 4Si1 ER70S-6 B-G 49A 5 C1 S6	085684	3 80x120	72	216	3.240
Code: OC0S7RS10S0150 Customer P/N: 4356922397 Tradenname: SIDERGAS S7 Diam. (mm): 1.00 Weight (Kg): 15 Finish: COPPER Type: BS-300 Winding: PLW	EN ISO 14341-A AWS A5.18 CSA W48	G 46 4 M21 4Si1 ER70S-6 B-G 49A 5 C1 S6	085904	10 80x120	72	720	10.800
Code: OC0S7RW10Q3001 Customer P/N: 4356922352 Tradenname: SIDERGAS S7 Diam. (mm): 1.00 Weight (Kg): 300 Finish: COPPER Type: MIDI 300 Winding: TWIST FREE	EN ISO 14341-A AWS A5.18 CSA W48	G 46 4 M21 4Si1 ER70S-6 B-G 49A 5 C1 S6	085756	4 55x110	4	16	4.800

No PLTS

TOTAL NET WEIGHT

Accessori	Descrizione	Qtà

Note Certificato / Certificate Remarks:

- This certificate is produced electronically and is valid without signature

- We certify that the filler is made in Italy by SIDERGAS SPA according to above normatives and to order prescriptions, and in compliance with a certified ISO 9001:2015 Quality Assurance System

PG.MAG01-07_rev.1 07/01/2014